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1. ARERKE (EAOEERAEHNY , AR T R AR M RS .
The report consists of gas cylinder related test conclusions according to the TSG D7002-2023
"Pressure Piping Components Type Test Regulation ".
2. IRENMHEFENITE ML, SEHNE, EFERE, FHETE, BRUEX.
The report shall be printed out by computer, or filled in with pen or signing pen; the

handwriting shall be neat, clean and shall be invalid if altered.

3. AMELWE. iz, MHENZZEFAA KB OZAEIES . RIEEAELR I
H¥gsk a0kl & &

This report shall be invalid without signature of tester, checked and approval personnel,

approval certificate number of type test agency as well as special seal for type test; it shall be

additionally sealed on the perforation and indicated with special seal for type test.
4 ARG W, —BHERARE, —H BRI .
This report shall be in duplicate, one shall be preserved by the manufacturer, one shall be

archived by the type test agency.

5+ AR DO FE AR B 4157

This report is only responsible for the received samples.

6+ FIFHALX AR 5 S50 I 5 0 BRI EIR S 2 B2 15 B W R IR HUALHE H 5 1 & 0
If the application has any disagreement with the conclusions of this report, please propose

opinions in written from to the agency within 15 days upon receiving report.

7. EHAE, HERAREIRA 1A,

The preservation period for samples is one months starting from report date.
8. REANMVFR, AMEZETR, BIUEH K.

The copy of this report and a single page are invalid without the permission of the agency.

o ok CTHMHTVERX ST 16 5

Address: No.16 Gaoyuan Road, Hunnan Distric, Shenyang City, Liaoning Province
MR B 4R i (Post code): 110179 HLi%(Tel):  +86-24-83787353

M {EM(E-mail): — fEH (Fax):  +86-24-83787353
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% 485 (Report No.): ZHX2024-405-0040

Conclusion for Type Test of Flame Arrester

1G4 TR W 4 oy =
AT WL L 5 IR AT
T INE
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Bk TR = e
Naine & Ui FH K A% i ZCCGB-300/2.0-11A
Bt H =EES | ZCCGB-12-20230922-
Design date 2023.09.10 Drawing No. 01
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Type PR Explosion Group 1A 2
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Main Parameters of Samples
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No. Item Unit Value
1 IR € Fithss — ZCCGB-300/2.0-IA
2 ilbgynt: - GB 5908-2005
3 AMER mm 300
4 PH k2R B mm 480
5 i KIME mm 715
6 B KR (D*HD mm 59530
7 PH K2 & A 2
8 | ERIE A —— | SRR UL
9 BH. 2k 77 17 — X[
10 BH 2k B8 TT A4 5 — 304
11 TR e WCB
12 PRk g5 TR — AR =
13 TAEEJ7iE MPaA H
14 PRI — A
15 CBLFZED
#VE o
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Photos of Samples
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Technical Documents Examination
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No. Examination Items Results
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Inspection and Test
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FFs 41 H e GRS w5 BRI R S T gk
No. Item Sample No. Individual test report No. Conclusion

1 SN A 56 4R 15 7C2023-0913-019 | ZHX2024-405-0040-01 L

2 | MRS RIERY | 2C2023-0913-020 | ZHX2024-405-0040-02 E%

3 PHARIR ARG S | ZC2023-0913-019 | ZHX2024-405-0040-04 Gk

4 | ERFE-REIRERE | 2C2023-0913-019 | ZHX2024-405-0040-05 E&

5 Bﬁk’z;é%ﬁﬂ% 7C2023-0913-019 | ZHX2024-405-0040-06 A%
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Visual Inspection Report
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Tﬁgm_El % 2024.06.28
Inspection date
*ﬁgﬁ*ﬁ‘{ﬁ‘ - Y > 1 J
Tismention SiEadird GB 5908—2005 {7 i fifs FERH k28 )
(DL TER LURHE 2 IR IOARAE 2SRk, #HATAMIAR LR, IR 45 RIS IHF
Inspection
conclusion HEFNE
(L TEEE S
Inspection results
A=
fé i 7C2023-0913-019
ample No.
Fes o 4 1 H or s N 45 g
No. Item Program of Inspection Results
i AR TH TR ToREE . FUERG; Jh3RiH
SRRy | SR TR AL ER, B R A, 194
Visual and ; 7
o SERTE R 7
2 connection format Conmestipfomat iR
3 i WAL, BT RAE
Nameplate ’ =
KB (mm)
4 Tength 480.0
s HMERF & AHME (mm) 115.0
Dimension Max Outside Diameter ’
OB (mm)
6 Interface Diameter 304.0
P B
Note
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Pressure Test Report
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W6 H #
Tosr date 2024.06.25
RISV TSG D7002—2023 (& /718 o 2 =R Ie A ) )
Test standard GB 5908—2005 (A JHifi&HERH Kk 22
L5 18 DU FE S i IR IO AR v R, BHATT R 38 B RS, R4 BAa R
Test conclusion % $7ﬁ /E%)fﬂ %
REER
Test results
PSS IR WRIEJE S (vpay | {RIENA] () s
Sample No. Test med1um Test pressure Holding time Abnormal condition
TER TR,
7C2023-0913-020 7K 0.9 300 \ "
ToiK AZE T
&E -
Note
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Deflagration Test Report
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6 H A
Test date 2024.07.12
- TSG D7002—2023 (/& /7% 18 yo i 24 =058 A 0 )
e GB 5908—2005 {75 i fi EFE X 32)
T/CASEI 31001-2019 (FH k2$PEREMR 51D
RIe A B AR R (%)
Test medium ke R A ) Concentration 4.25~4.30
NFFEAE (mm) RIEE 7 (MPaA) sz,
Nominal diameter DN300 Test pressure i s
RIGLE B DU RE i IR bR AE R, AT RIS, RI6 45 A6 R
Test conclusion 'ffjﬁfﬁﬁﬂiﬁ )
RIG &5 R
Test results
FEfbd 5
Sample No. 7C2023-0913-019
R R/
Test number 1 2 3 4 5 6
PH -k 57 . , , ; ; g
Flame transmission or not IKE)( Bﬂk BH)( BE)( Bﬂk ISE)(
TGS B Test photos
ik B
Note
Rk A N RGEE 4 2 T g H
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Test standard

i85 H 3 2024.07.04. 2024.07.29

Test date
e TSG D7002—2023 (/738 so it B4 2R 56 H ) )
ISR

GB 5908 —2005 (A JHfisHErH Kk 52)
T/CASEI 31001-2019 {PH -k 281Gl 7 1:)

R L DA A AR IO PR AE R, 3T R IR B R, RG24t
Test conclusion % Tiﬁ % %ﬂ XHE )
I LE R
Test Results
R D1 gp
g F i i 5 7C2023-0913-019
ample No.
RIS R s s RN TR KME (mh)
Test medmm - L Max1mum flow 6530
A i 2k
Test curves
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Structure Dimensions of Elements Inspection Report
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Inspection Conclusion

. 2024.06.28
Inspection Date
e g2 _
Inspection Standard
W W, é:':“[,/\ LS > S
sl R e AR

(L TEEE S

Inspection Results

PR S

Sample No.

7C2023-0913-019

Crimp-Ribbon Thickness

WSV R ES) (mm)

0.126

HAH RS, (mm)
Ribbon Thickness

0.188

(X 45, LB h (mm) LA Ea (°)
Area Crimp Height Crimp Angle
= 0.874 0.809 92.928 95.829
= 0.856 0.856 96.868 95.422
= 0.893 0.837 97.485 92.564
Iy 0.856 0.884 98.919 96.874
i 0.847 0.913 96.353 97.575
N 0.837 0.884 93.797 94.842
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HE B
Note
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